
Aprilia Tuono V4 1100 RR / Factory '17-18

AG0054

SPECIAL PARTS

71744PK    Homologated Titanium - Carbon

71744MK   Homologated Carbon

71744AK   Homologated Aluminium - Carbon

71744AKN  Homologated Aluminium "Dark" - Carbon

71744AKB  Homologated Aluminium "White" - Carbon

71674KZ    Catalytic Homologated Link Pipe

 

71674MI   Racing Link Pipe
 

71535GP    Homologated Titanium - Inox Link Pipe

71535GPI    Homologated Nichrom "Dark" - Inox Link Pipe

71210PRI    Racing Full Nichrom

71210PRN    Racing  Full Nichrom "Dark"

 

2

3

18

5

1

10

1

2

3

7

9

18

155

1

2
4

3

13 12
14

6B
9

6A

15

8B

3
5

8A

Screw TCEI M8X35

3896009

Bolt

3048004

Lockwasher

3640004

Screw M6X8

3896336

Bolt

3048004

Lockwasher

3640004

Screw TCEI M8X35

3896009

Bolt

3048004

Lockwasher

3640020  Screw TBEI M8X16

3896174

Lockwasher

3640004

Screw TBEI M8X25

3896177

Bushing

5180076

Bracket

 ONLY FOR TWO-SEATER

5843170

Bracket

ONLY FOR RACING

5846182

Bolt

3640002

Hose clip

3080023

 Screw TBEI M8X16

3896174

Lockwasher

3640020

Bolt

3048004

Bracket

 ONLY FOR TWO-SEATER

5843170

Lockwasher

3640004

Screw TBEI M8X25

3896177

Bushing

5180076

Bolt

3640002

Bracket

ONLY FOR RACING

5846182

Hose clip

3080023

Bolt

3048004

Bolt

3048004

Link Pipe

5735731

Link Pipe

5735727



 
PARTI DI RICAMBIO  /  SPARE PARTS 

 
 

71744PK 71744MK 71744AK 71744AKN 71744AKB 71535GP 71535GPI 71210PRI 71210PRN
cod cod cod cod cod cod cod cod cod

1 Assieme anteriore /  Front assembly 5008703 5008703 5008703 5008703 5008703 5008760 5035146

2 Corpo Marmitta / Silencer Sleeve 5260130 5270109 5257088 5257160 5262003 5261085 5265036 5254613 5254614

3 Assieme Posteriore /  Rear assembly 5009603 5009603 5009603 5009603 5009603 5009701 5009948 5010078 5010078

4 Fondello in carbonio /Carbon fibre end cap 5704052 5704052 5704054 5704054 5704054

5 Materiale fonoassorbente / Sound-absorbant material 5690139 5690139 5690139 5690139 5690139 5690106 5690106 19007UN 19007UN

6A Fascetta di serraggio anteriore / Front strap for rivets 5495055 5495067 5495058 5495058 5495058

6B Fascetta di serraggio posteriore / Rear strap for rivets 5495487 5495488 5495489 5495489 5495489

7 Rivetto Inox / Stainless Steel Rivet 3608011 3608011 3608011 3608011 3608011 3608011 3608011 3608024 3608024

8A Rivetto inox mm 3.0 / Stainless Steel 3.0 mm Rivet 3608010 3608021 3608021 3608021 3608021

8B Rivetto inox mm 3.0 nero /Black Stainless Steel 3.0 mm Rivet 3608021 3608021 3608021 3608021 3608021

9 Targhetta Arrow / Arrow Plate 5855031 5855109 5855109 5855109 5855109 3882856

10 Silenziatore Interno / Db Killer 5930274 5930274

12 Fascetta di Sostegno / Silencer Clamp 5490007 5480047 5480067 5480067 5480067

13 Guarnizione x Fascetta / Clamp Gasket 5630003 5630003 5630003 5630003

14 Copri Fascetta / Stainless Steel Clamp Protection 5480004 5480004 5480004 5480004

15 Molla  / Spring 5281003 5281003 5281003 5281003 5281003 5281002 5281002

18 Fascetta Stringitubo / Hose clip 3080023 3080023 3080023 3080023

ID DESCRIZIONE / DESCRIPTION

 




